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Light Brown pieces of calcerous cemented sand, some pebbles, med/fine silty sand.
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Standard Proctor Test (ASTM D-1 557)
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Water Content, %

Sample 1 2 3 4 5

Water Content 4.0 80 | 120 ] 140 | 16.0

Moist Unit Weight, vm? 2191229 | 238 | 240 | 2.35

Dry Unit Weight, /m® 210 212 | 213 210 { 2.02

Percentage of aggregate > 19mm 27.5%

Maximum dry unit weight (74, 213 ym?

Max Modified Unit weight 219 ym®

Optimum moisture content 1200 %

Warning: 13l
The Lab is responsible ONLY for the test results and its Jasall Lgin 5ol LiaWl ool e Bl s Janall
correctness. The Lab is NOT responsible for the quality of the plaiadl L of 800 3 gl 33 5m o e g
tested material nor it's suitability as a construction material. The T pladiud S G Jpuan b Janall Lt} 3318
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Classification Light Brown pieces of calcerous cemented sand, some pebbles, med/fine silty sand.
Sieve Analysis (ASTM D-1140)
GRAVEL SAND SILT CLAY
Coarse I Medium , Fine Coarse l Mediu l Fine
100.00 e
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100 10 1 0.1 0.01 0.001 0.0001
Diameter, mm
Sieve size (mm.) | 37.50 | 2540 | 19.05] 12.70[ 4.75 | 2.36 1.18 0.60
“oge Finer by weight 963 | 835 | 725 | 585 | 365 | 31.0 28.8 253
Sieve size (mm.) 0.30 { 0.15 | 0.075| 0.063
%oge Finer by weight 123 | 10.8 | 10.8 | 10.8
Effective Diameter N/A mm
Uniformity Coefficient  N/A
Passing sieve no. 200 10.8 %
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Tan pieces of crushed stones, med/ fine clayey sand.
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Classification Tan pieces of crushed stones, med/ fine clayey sand.

Sieve Analysis (ASTM D-1140)

GRAVEL SAND SILT CLAY
Coarse | Medium L Fine Coarse I Mediu | Fine
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Diameter, mm

Sieve size (mm.) | 37.50 ] 2540 | 19.05]| 12.70 [ 4.75 | 2.36 1.18 0.60
Yoge Finer by weight 100.0 | 98.5 | 893 | 755 | 455 | 38.5 35.8 31.5
Sieve size (mm.)T 0.30 | 0.15 | 0.075| 0.063

Yoge Finer by weight | 24.3 | 14.8 | 14.5 | 14.5
Effective Diameter N/A  mm

Uniformity Coefficient N/A
Passing sieve no. 200 145 %
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Description |
Standard Proctor Test (ASTM D-1557)
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Water Content, %
Sample 1 2 3 4
Water Content 40 | 80 | 10.0 | 120
Moist Unit Weight, tym® 210 2.31 | 234 | 2.31
Dry Unit Weight, tm® 2021214 | 212 { 2.06
Percentage of aggregate > 19mm 10.7%
Maximum dry unit weight (Ymex) 214  ym®
Max Modified Unit weight 216 tm®
Optimum moisture content 8.00 9%
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Figure 2
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